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- K6t qud chl cd gi6 tri d6i vdi m6u thrl nghiQm do khdch hdng cung cAp..T0n mdu vd tOn kh6ch hdng do klrdch hdng cung c6p
- Kh6ch hdng kh6ng tlugc sao chdp tung phen ket quA th'f nghipm ndy n€u kh6ng duqc sy d6ng f cta TTC.
- (t) Chl ti€u chua tlusc c6ng nh0n ISO/IEC I 7025 ; (**) Chl ti0u thri nghiQm bdi nhd thdu phu. /
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BRANCH OFVIETNAM TEXTILE RESEARCH INSTITUTE -
JOINT STOCK COMPANY IN HO CHI MINH CITY (VTRSI)

TEXTILE TESTING CENTER (TTC)
345ll28Aftat Hung Dao Street, Cau Kho Ward, District I, Ho Chi Minh City, Viet Nam, Tel: (84-28) 39201194

Fax: (84-28) 39202215. Email: ptntrsi.l0@gmail.comWebsite: www.phanviendetmay.org.vn

Pr{rErr rnr QUA rrrr} NGrrrTM SO : 14504-I/TNV
NGAY -. 27104/2020

KET OUA THUNGHIEM YOU CAU XH

l/ KHA NANG KHANG KHUAN - rY lE suy crAM cuA vr KHUAN (%) (AATCC | 0 - 2012) (x*)

cHl CHU :NHIET DQ U::toc; tr,tOt TRUONG DINH DUONG:THACH AGAR.

CFU/MI : S6 OON VI KHUAN LAC TREN 1 rnl.

% R: 100 (B-A) / B, TRONG DO:

R: s6 vt KHUAN coN LAI sAU THOI crAN TrEp xuc 24 cIO.

e: s6 vt KHUAN TAI THol DIEM BAN DAU (THor crAN TrEp xuc "0").

*x x gg1x x l

MAU

cHi rr0u
PHUONG PHAP

THU'
xnr QuA

KHA NANG

KHANG KHUAN -

rV LE

SUY GIAM

CUA VI KHUAN
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AATCC 100 -2012

ESCHERICHIA COLI

ATCC25922

0 GIO (B), CFU/ml 1,9 x 105

24 cIO (A), CFU/ml 1,0 x 102

% suY GIAM (R) >99,9

STAPHYLOCOCCUS

AUREUS

ATCC 6538

0 CIO (B), CFU/ml 1,7 x 105

24 CIA (A), CFU/ml 1,0 x 102

% suY GrAM (R) >99,9

- K6t quA chl c6 gi6 tri d6i vdi mau tht nghigm do khAch hang cung cAp..T€n mAu vd tOn kh6ch hang do kh6ch hdng cung cAp.
- Khrlch hdng kh6ng tlugc sao ch6p trmg phan kdt qua th* nghiQm ndy n6u kh6ng <lugc sg <t6ng 1i cua TTC.
- (+) Clrl ti0u chua dugc c6ng nhf,n ISO/IEC 17025 ; (**) Chi tidu thri nghiQm bOi nha thdu php.
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. BRANCH OFVIETNAM TEXTILE RESEARCH INSTITUTE -
. . JOINT STOCK COMPANY IN HO CHI MINH CITY (VTRSI)

TEXTILE TESTING CENTER (TTC)
345ll28ATtan Hung Dao Street, Cau Kho Ward, District 1, Ho Chi Minh City, Viet Nam, Tel: (84-28)39201194
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TEST REPORT NUMBER : 14504-UTNV
DATE ; APRIL 27,2020

APPLICANT: DONGNAMIKCO., LTD

G29 TAN QUY DONG RESIDENT AREA, TAN PHONG WARD, DISTRICT 7, HO CHI MINH CITY

SAMPLE IPSCNIPUON AS DECLARED :

DESCRIPTION

COLOUR

SAMPLE RECEIVING DATE

SAMPLE PERFORMING DATE

: ANTIMICROBIAL FABRIC MASK WITH SILVERNANO

: WHITE

: APRIL 17,2020

: APRIL 17,2020 - APRIL 27,2020

:-:'i="='l':'l= y:l1Y 
?= = = = = = = = = : :

TEST PERFORMANCE & RESULTS : FOR DETAIL, PLEASE SEE ATTACHED PAGE(S)

SIGNED FORAND ON BEHALF OF

BRANCH OF VIETNAM TEXTILE RESEARCH INSTITUTE.. JSC
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The resuls above mentioned are valid for samples provided by the client only.
This test report cannot be reproduced, except in full, without prior written permission ofthe TTC
Name ofsample and client are reported as the client's request.
(+) The test result has not been approved by ISOIIEC 17025; (*+) Tested by sub - contractor
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BRANCH OFVIETNAM TEXTILE RESEARCH INSTITUTE -
JOINT STOCK COMPANY IN HO CHI MINH CITY (VTRSI)

TEXTILE TESTING CENTER (TTC)
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TEST REPORT NUMBER : 14504-1/TNV
DATE : APRIL 27.2020

TEST RESULT BUYER'S REOUIREMENT

I/ DETERMINATION OF ANTIMICROBIAL ACTIVITY - THE PERCENT REDUCTION

OF ORGA

CFU/ML : COLONY FORMING UNITS PERMILLILITER: % R: 100 (B-A) / B WHERE:

A: CFU PER MILLILITER AFTER THE 24 HOUR CONTACT TIME

B: CFU PER MILLILITER AT THE ..0', CONTACT TIME

't :1. {, END OF REPORT i, :t '1,

SAMPLE

THE ORGANTSMS (%) (AATCC t00 -2012

ITEM TEST METHOD RESULT

DETERMINATION OF

ANTIMICROBIAL

ACTIVITY_THE

PERCENT REDUCTION

OF THE ORGANISMS

(%)

AATCC 100 -2012

ESCHERICHIA COLI

ATCC25922

0 HOURS (B), CFU/ml 1,9 x 105

24 HOURS (A), CFU/ml < 1,0 x 102

% REDUCTTON (R) >99,9

STAPHYLOCOCCUS

AUREUS

ATCC 6538

0 HOURS (B), CFU/ml 1,7 x 105

24 HOURS (A), CFU/ml < 1,0 x 102

% REDUCTTON (R) >99,9
REMARKS :TEST SPECIMENS WERE INCUBATED AT 37OC FOR 24 H

The results above mentioned are valid for samples provided by the client only.
This test report cannot be reproduced, except in full, without prior written permission ofthe TTC
Name ofsample and client are reported as the client's request.
(+) The test result has not been approved by ISO/IEC 17025; (i*) Tested by sub - contractor
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